
E-1 CYLINDER,CYLINDER HEAD COVER,SPARK PLUG

Item Part No. Part Name Spec Q'ty
1 12200-E03-100 Head, Cylinder 1
2 12310-E03-101 Ring, Oil 1
3 12300-E03-100 Ring, Oil 1
4 12100-E03-100 Cylinder 直徑40mm 1
5 12191-E03-004  Gasket, Cylinder 厚度0.3mm 1
6 P91000-07109 Bolt, Stud M7x109 4
7 15872-E01-000 Bolt,Leaking 1
8 15873-E01-000 Cap,Leaking 1
9 15240-E01-000 Temp. Switch 102度/3A 1

10 92207-E03-000 Nut, cap M7xP1.0(五彩) 4
11 P93102-07514-25 Washer, Plain (Copper) 7.5X14X2.5  4
12 98069-1BR8HSA-R Plug, Spark 1

1
2

4

7

5

8

12

3

6

9

10
11



E-2 PISTION,CRANKSHAFT

Item Part No. Part Name Spec Q'ty
1 13000-E03-000 Crankshaft Ass'y 50cc 1
2 95100-T6204C3 Ball Bearing, Crankshaft 6204C3 2
3 96100-204208 Seal,Oil 20x42/43x8/9 1
4 96100-203006 Seal,Oil 20x30/33x6 1
5 13200-E03-000 Collar,L Crankcase 15x20x12(HRC30-40) 1
6 95200-KBK10 Bearing, Needle 10x14x12.5 1
7 13300-E06-000 Piston(std.) 直徑40mm(正道) 1
8 13400-E03-100 Pin, Piston 5x10x32 1
9 13410-E03-100 Clip, Piston Pin 1*12 2

10 13310-E06-000 Rings,Piston(std.) 40mm(RK) 1
11 13010-E01-000 Key, Woodruff 7.5X16X1.5 1

2
53

9

1

4 2

7 8

6

9

10

11



E-3 PUMP ASS'Y,LIQUID

Item Part No. Part Name Spec Q'ty
1 93406-STW08A Cir Clip STW-08 1
2 15211-E01-000 Pump Driver Wheel B-57-003 1
3 94002-030198 Pin, Dowel 3x19.8 1
4 95100-T608LLU Bearing, Ball 608LLU 2
5 15216-E01-000 Collar (鍍五彩)17.5x21.7x4.5 1
6 15212-E01-000 Water Pump D-57-004 1
7 96100-101804 Seal, Oil 10x18x4 1
8 15213-E01-001 Water Pump D-57-002 1
9 96200-525020 Oil-Ring 52.5x2.0 1

10 15215-E01-000 Cap,Water Pump B-57-005 1
11 P91740-05016W Bolt,Pan Phillips M5x16 3
12 31130-E01-000 Plug, Rubber 3
13 15875-E01-000 Bolt, Driver 3
14 P93100-06013-01W Washer, Plain 6x13x1.0 3
15 P91760-06020-05W Hex. Socket Bolt M6x20 2
16 1520A-E01-000 Pump Ass'y, Liquid 1
17 17211-E01-000 Cover, Dust-Proof 1
18 P91740-05010B Bolt, Crosshead, Pan Phillips 2
19 15233-162424 Hose B, Liquid L=240mm(水泵-氣缸) 1
20 97411-230-12    Clip 孔徑23~28 6

19

20

20

17

18

1234

67
8

1011
9

4 5

12 13
15

15

16

14



E-4 OIL PUMP

Item Part No. Part Name Spec Q'ty
1 15100-E03-000 Pump, Oil 1
2 P91740-05016W Bolt,Pan Phillips M5x16 2
3 94002-030118 Pin, Dowel 3x11.8 1
4 93406-STW19A Cir Clip STW-19 2
5 15110-E01-000 Drive,Gear, Oil-Pump 1

1
2

3454



E-5 AIR CLEANER,REED VALVE

Item Part No. Part Name Spec Q'ty
1 17300-E01-100 Air Clenear Ass'y 1
2 17311-E01-000 Seal 1
3 17320-E01-000 Filter Element, Air Cleaner  1
4 17334-E01-000 Screw, Tapping 5x25     3
5 P91760-06020-05W Hex. Socket Bolt M6x20 2
6 P91760-06020-05W Hex. Socket Bolt M6x20 4
7 17333-E01-000 Clip 1
8 14710-E03-000 Reed Valve Ass'y 50.cc/EL0459 1
9 14711-E01-100 Gasket, Reed Valve (厚度0.5mm) 11009-3611 1

10 16422-E01-000 Band, Intake Manifold    1
11 16410-E01-000 Manifold, Intake 1

1

2
3 4

5
7

8

9

10
116



E-6 CARBURATOR

Item Part No. Part Name Spec Q'ty
1 16100-E03-001 Carburetor Ass'y MJ#82.5 1

1



E-7 CRANKCASE

Item Part No. Part Name Spec Q'ty
1 11340-E03-100 Cover, L. Crankcase 1
2 11395-E01-101 Gasket, L. Crankcase 厚度1.0mm 1
3 94001-100140 Pin, Dowel 10x14 4
4 11344-E01-000 Shaft 8x31 1
5 11200-E03-010 Crankcase, L. 1
6 93507-082021 Bush 8x20x21.5 2
7 11500-E01-000 case cover,reverse gear 1
8 11420-E01-101 Gasket ,Transmission Gear Case 50-100 1
9 11210-E01-000 Breather 1

10 11211-A03-000 Hose,Breather 4.5*8*450 1
11 17110-E01-000 Grommet    2
12 P93101-E01-000 Washer, Copper 8x15x1.5 1
13 91700-08012-12G Hex Washer Face Bolt M8x12 1
14 96200-138024 O-Ring 13.8*2.4 1
15 11212-E01-000 Plug, Oil 1
16 P91760-06035-05W Hex. Socket Bolt M6x35 15
17 94001-120160 Pin, Dowel 12*16 2
18 11100-E03-010 Crankcase, R. 1
19 11110-E01-000 Holder 1

11



20 P91760-06010-05W Hex. Socket Bolt M6x10 1
21 31121-E01-100 Gasket, A.C.G 90/100.cc(13091-5466) 1
22 P91760-06025-05W Hex. Socket Bolt M6x25 8
23 P91760-06065-05W Hex. Socket Bolt M6x65 1
24 93506-123538 Bush 12x35x38 2
25 P91760-06040-05W Hex, Socket Bolt M6*40 2



E-8 STARTER

Item Part No. Part Name Spec Q'ty
1 22110-E01-100 Wheel, Starter 4DM-E5524-10 1
2 95200-555912 Bearing, Needle 55x59x12.5 1
3 11213-E01-000 Boss 1
4 P93100-55076-05B Washer, Plate 55x76x0.5 1
5 22100-E03-000 Wheel, Starter 1
6 22120-E01-000 Idle Gear Ass'y 齒數-大47T/小20T 1
7 11344-E01-000 Shaft 8x31 1
8 P93100-08216-02C Washer, Plate 8.5x16x1.5 2
9 22121-E01-000 Plate, Idle Gear 1

10 P91760-06010-05W Hex. Socket Bolt M6x10 2
11 28211-E01-100 Kick Shaft Ass'y 1
12 28261-E01-000 Spring, Torsion 1
13 28251-E01-000 Bush, Kick Shaft 15x20x30 1
14 P93100-15228-01C Washer, Plate 15.2x28x1 1
15 93406-STW15A Cir Clip STW-15 1
16 16105-A01-000 Kick  Ass'y 1
17 P91770-06025-10C Hex. Bolt M6x25 1
18 28221-E01-100 Kick Pinion Ass'y 1

6

2
34

5

8
8

1

7
9 10

11 12

13 14
15

1617

18



E-9 CLUTCH

Item Part No. Part Name Spec Q'ty
1 22300-E01-200 Secondary Sheave Ass'y 1
2 22312-E01-100 Spring, Compression 1
3 22331-E01-000 Spring, Clutch 3
4 22330-E01-200 Carrier Ass'y, Clutch 1
5 22332-E01-200 Nut, Clutch 1
6 22340-E01-200 House. Clutch 1
7 P92111-E01-010 Hex. Acorn Nut M10xP1.0x19邊 1
8 96200-125030 O-Ring 6.45x3.1 1
9 22411-E01-000 Plate, Cam 1

10 22412-E01-000 Slider, Cam Plate 3
11 22413-P70-030 Weight Roller 6
12 22410-P70-200 Sliding Sheave, Primary 1
13 22414-E03-100 Collar 1
14 22420-E03-100 Fixed Sheave, Primary 1
15 22421-E03-200 Waser, Clam 1
16 22422-E03-000 Clutch, Oneway 1
17 P93103-E01-000 Washer, Conical Spring 10.5x24x2.6 1
18 P92110-10-17C Hex. Acorn Nut M10xP1.25 1
19 22500-E03-000 Belt, Drive BANDO 1
20 22400-E03-210 Sliding Sheave, Ass'y 4.5G+改裝普利盤 1

1
2 3

4

5 6

7
8

910

11
12

13

14 15
16 17 18

19

20



E-10 TRANSMISSION

Item Part No. Part Name Spec Q'ty
1 95100-638RD Bearing, Ball 638RD 1
2 96100-172855 Seal, Oil 17x28x5.5 1
3 93406-STW17A Cir Clip STW-17 1
4 95100-T6003 Bearing,Ball 6003 1
5 23610-E01-010 Drive Gear, Primary 15T 1
6 P91760-06010-05W Hex. Socket Bolt M6x10 3
7 P93100-06519-12W Washer, Plate 6.5x19x1.2 1
8 95100-T6201 Bearing,Ball 6201 3
9 95100-T6202 Bearing,Ball 6202 1

10 23640-E01-000 Main Axle 16/49T 1
11 23620-E01-010 Main Axle Comp 1
12 93100-15522-10B Washer, Plate 15.5*22*1.0 1
13 93100-12018-10B Washer , Plate 12*18*1.0 2
14 23650-E01-000 Gear ,Driven 1
15 95200-HMK2515-1 Bearing,Needle HMK2515 1



16 93405-IRTW32A Clip, Inner IRTW-32 1
17 96100-253506 Seal, Oil 25x35x6 1
18 95100-6004LLU Bearing, Ball 6004LLU 1
19 93405-RTW42A Cir Clip STW-19 1
20 93406-STW19A Clip, Inner RTW-42 1
21 93100-20028-10B Washer, Plate 20*28*1.0 1
22 23810-E01-000 Sprocket, Drive 428*19T(428-19-0B) 1
23 23900-E01-000 Safety Clip 1
24 91700-06012-10G Hex Washer Face Bolt M6x12 2
25 41000-E01-000 Shift ,Fork 1
26 41020-E01-100 Gear Shift Guide Shaft 1
27 41030-E01-000 Gear Shift Drum 1
28 41040-E01-000 Gear Shift Fork Guide Shaft 1
29 93406-STW14A Cir Clip STW-14 1
30 41050-E01-000 Shift Position Fix Ass'y     1
31 41051-E01-100 Bolt    1
32 41054-E01-100 Flat Washer Aluminium                                                       1
33 41052-E01-100 Spring,Reverse Gear   O1.1x0.8x10x20x  1
34 41053-E01-100 Shift Ball  1
35 96100-14287 Seal, Oil 14*28*7 1
36 41060-E01-101 Bracket ,Shift 1
37 41070-A10-000 Shift Stick 1
38 41080-A10-000 knob ,shift stick 材質:PPR 1
39 P91700-06020-10C Hex.Washer Face Bolt M6x20 1
40 91760-05012-05W Hex Socket Bolt M5x12 1



E-11 GENERATOR 

Item Part No. Part Name Spec Q'ty
1 31120-E03-000 Base Ass'y, Generator   1
2 P91760-06016-05W Hex. Socket Bolt M6x16 2
3 31100-E03-000 Wheel, Fly                                                                  1
4 P93100-10022-20C Washer, Plate 10x22x2 1
5 P92110-10-17C Hex. Acorn Nut M10xP1.25 1
6 31000-E03-000 Generator Ass'y 1

1

2

3

4
5

6



E-12 START MOTOR

Item Part No. Part Name Spec Q'ty
1 31200-E01-000 Starting Motor Ass'y 1
2 P91760-06020-05W Hex. Socket Bolt M6x20 2

1
2



F-1 EXHAUST PIPE

Item Part No. Part Name Spec Q'ty
1 12160-A10-000 Exhaust Muffler 1
2 12161-A01-000 Washer, Muffler 1
3 91811-A01-000 Bolt, Crosshead, Flange M6x14 2
4 P91700-08016-12B Hex Washer Face Bolt M8x16 2
5 12166-A01-000 Reed Valve Ass'y, Air EL0450 1
6 91700-06016-10G Hex Washer Face Bolt M6x16 2
7 16311-12600 Hose, Pressure Release 耐臭氧--12*18*600 1
8 16311-12400 Hose, Pressure Release 耐臭氧--12*18*400 1
9 97411-178-10 Clip 孔徑17.8~ 21.8 3

1

2
4

3

6

5

7

8

9

9

9



F-2 CHASSIS

Item Part No. Part Name Spec Q'ty
1 71000-A10-000-SI Chassis Silver 1
2 71110-A10-000-SI Rail, Seat Silver 1
3 P91710-10022-14G  Hex Washer Face Bolt M10x22 4
4 71252-A03-000    Support, Front Fender L 1
5 71254-A03-000    Support, Front Fender R 1
6 91700-06012-10G Hex Washer Face Bolt M6x12 4
7 71260-A03-000  Support, Rear Fender L 1
8 71265-A03-000 Support Rear Fender R 1
9 71216-A03-000 Support, Floor Panel R 1

10 71217-A03-000 Support, Floor Panel L 1
11 93612-A03-000 Cap, pipe CF22-7/8 PA6 2
12 93612-A03-010 Cap, pipe CF32-1 1/4PA6 2
13 91700-08020-12G  Hex Washer Face Bolt M8x20 4
14 71237-A10-000 Id Plate e4*2002/24*1478 1
15 91835-A01-000 Pulling Nail 3.1x11 2
16 91710-08035-12G Hex Washer Face Bolt M8x35 2

3

161

5

6

3

6

4

3

3

2

8
13

7

13

10

9

6

6

11

12

12

14
15



F-3 HANGER FRAME

Item Part No. Part Name Spec Q'ty
1 71200-A10-000 Plate, Mount (Upper) 1
2 93506-103030 2
3 93503-A07-000 Rubber 4
4 91700-10048-14G Hex Washer Face Bolt M10x48 2
5 92130-10S-14G Nut, Insert Lock M10 2
6 P91700-12195-14G Hex Washer Face Bolt �M12x195 1
7 92130-12S-17G Nut, Insert Lock M12 1
8 93612-A03-000 Cap, pipe CF22-7/8 PA6 2

5
32

3

2

7

6

1

4

4

3

8

8



F-4 SWING ARM

Item Part No. Part Name Spec Q'ty
1 82105-A10-000 Fork, Rear ED,黑 1
2 95305-A01-000 Bushing Contain Oil 2
3 93609-A01-100 Cover,Pivot Dust KC3Y 31.8x38.5x7 2
4 P91700-14307-19G Hex Washer Face Bolt M14x307 1
5 91805-A01-000    Grease Valve M6(短)牙長4.2 1
6 93315-A10-000 Spacer Tube, Rear-fork 14.1x20x259 1
7 92130-14S-19G Nut, Insert Lock M14 1
8 83115-A03-000 Clip, Brake Hose 1
9 91700-06012-10G Hex Washer Face Bolt M6x12 1

10 23325-A10-000 Buffer, Chain Touch Defense 1
11 23320-A01-002 Bracket, Chain 35mm/50mm 1
12 91823-A01-000 Hex Washer Ladder Bolt M8XP1.25X30(17.5) 1
13 P91900-090025-12 Hex Washer Ladder Bolt M6*12.9*2.5 1

10

11
12

13

1

2

2

3

3

4

5

8

9

6

7



F-5 REAR SHOCK

Item Part No. Part Name Spec Q'ty
1 82300-A06-000 Shock Link, Rear 1
2 95200-HKS202612 Bearing,Needle HKS-202612 1
3 95200-HKH202715 Bearing,Needle HKH202715 6
4 91805-A01-000    Grease Valve M6(短)牙長4.2 3
5 93300-1520-31A Spacer 15*20*31 1
6 96100-202705 Seal,Oil 20*27*5 6
7 91832-A03-000 Bolt,Lever M12*92 1
8 92130-12S-17G    Nut, Insert Lock M12 3
9 93300-1520-44A Spacer 15*20*44 1

10 95300-A03-000 Spacer,Cushion Lever Side 6
11 91832-A03-010 Bolt,Lever M12x95 1
12 96100-202604 Seal,Oil 20*26*4 2
13 93300-1020-22A Spacer 10*20*22 1
14 82310-A06-000 Housing, Shock Link, Rear 1
15 93300-1520-72A Spacer 15*20*72 1
16 91832-A07-000 Bolt,Lever M12*113 1
17 92130-10S-14G Nut, Insert Lock M10 1
18 91700-10040-14G Hex Washer Face Bolt M10x40 1
19 P91700-10060-14G  Hex Washer Face Bolt M10*60 1
20 82200-A07-000 Shock Absorber, Rear 1
21 71221-A03-000 Guard,Shock Link 1
22 91700-06016-10G Hex Washer Face Bolt M6x16 2

17

19

20

18

8 10
6 3

14

3
6

15
10

16

11

8

12
13

2
12

3 6
9

103 6 5
10

7

3
610

8

36
10

1

4

4

4

21

22



F-6 FRONT SHOCKS

Item Part No. Part Name Spec Q'ty
1 81200-A07-000 Shock Absorber, Front 2
2 91700-10048-14G Hex Washer Face Bolt M10x48 2
3 91700-10040-14G Hex Washer Face Bolt M10x40 2
4 92130-10S-14G    Nut, Insert Lock M10 12
5 81111-A08-000 A Arm, Lower,Right silver 1
6 81106-A08-000 A. Arm, Lower, Left   silver 1
7 81110-A03-101 A Arm, Upper, Right  silver 1
8 81105-A03-101 A. Arm, Upper, Left  silver 1
9 95200-HKH172425 Bearing, Needle HKH172425  8

10 96100-172403  Seal, Oil     17*24*3 16
11 93300-1017-51 Spacer    10*17*51 8
12 P91700-10074-14G Hex Washer Face Bolt M10*74 8
13 93609-A03-010 Cover,Pivot Dust 12*28.1*6 16
14 P93107-10228-10 Washer , Plate(SK5) 10.2*27.6*1.0 16
15 P93100-10517-26G Washer,Plate 10.5*17*2.6 4
16 P92140-10-14G Cross Thread Nut M10 4

1

3

4

7,8

15
16

911
10

13
12

16
15 4

2

5,6

91110
14

12

4
13

14

10

13

14

13
14

10

17

17

18

19

4

20,21

22,23



17 94000-02525 Cotter pin 2.5x25 4
18 52316-A03-000 Ball Joint 2
19 93406-STW34 Cir Clip STW-34 2
20 81010-A03-001 A Arm, Upper,Right     silver 1
21 81000-A03-001 A. Arm, Lower, Left   silver 1
22 81015-A08-000 A Arm, Upper, Right  silver 1
23 81005-A08-000 A. Arm, Upper, Left  silver 1



F-7 NERFBAR/ FRONT BUMPER/ REAR HAND GRIP

Item Part No. Part Name Spec Q'ty
1 72215-A03-100 R. Footrest 1
2 72220-A03-100 L. Footrest 1
3 72305-A03-010 Footrest , Right ED 1
4 72310-A03-010 Footrest,Left ED 1
5 71235-A03-000 Rear Hand Grip 銀色 1
6 93611-A03-000 Rivet,Rubber 16
7 P91731-06015S Screw,Cross M6x15 無附華司 4
8 91710-10028-14G Hex Washer Face Bolt M10*28 4
9 P91750-06014-10G  Hex. Bolt,Flange, Washer M6x14 2

10 91700-08020-12G Hex Washer Face Bolt M8x20 2
11 71211-A03-001 Front Bumper 鐵製/ED+白銀 1

11

10

9

9

1,2

5

3,4

67

8

8

10



F-8 STEERING, SHAFT, LINK

Item Part No. Part Name Spec Q'ty
1 52205-A03-000 Steering Shaft A'ssy 1
2 93510-A03-000 Bush, PU 1
3 52120-A03-000 Shaft Holder, Steering 2
4 P91700-08065-12G  Hex Washer Face Bolt M8*65 2
5 96200-168031 O-Ring 16.8*3.1 1
6 93317-A03-000 Bush,Steering Shaft 1
7 93610-A03-000 Dustproof Rubber 1
8 93609-A01-100    Cover,Pivot Dust KC3Y 31.8x38.5x7 1
9 P93100-12232-23G  Washer,Plate 12.2*32*2.3 1

10 92130-12S-17G    Nut, Insert Lock M12 1
11 94000-03032      Cotter pin 3.2x32 1
12 52300-A03-000 Link Ass'y 2
13 52325-A03-000 Knuckle, R. 1
14 52320-A03-000 Knuckle, L. 1
15 71250-A03-000    Support 1
16 P93100-10517-26G Washer,Plate 10.5*17*2.6 2
17 P92140-10-14G Cross Thread Nut M10 2
18 92141-10-14G Cross Thread Nut M10 2
19 94000-02525 Cotter pin 2.5x25 4
20 93300-0814-47A Spacer 8.5*14.2*47.5 2
21 P93107-21228-10 Washer , Plate(SK5) 21.2*28*1 2
22 71256-A03-000 Signal Light Support,Front L. 1
23 71258-A03-000 Signal Light Support,Front R. 1
24 P91750-06020-10G  Hex. Bolt,Flange, Washer M6x20 2
25 P91825-05016 Screw, Tapping M5x16 2
26 97413-A03-000 Clip 1

1

14

12

18
19

16

17
19

12

13

18

19

16
17

19

6
7

5 8
9
10

32

3

15
4

11

20

21

21

22

23

24

24
25

25

26



F-9 HANDLE BAR

Item Part No. Part Name Spec Q'ty
1 51100-A03-002-SI Handlebar Silver 1
2 51105-A03-100 Grip, Handle 內管徑:20mm 2
3 61101-A03-000     Handle Switch Ass'y, L. 1
4 31410-A02-000 Bottom Clamp, Thumb Throttle KTL-205K-R 1
5 31460-A03-000 Lever Ass'y,Right 12.7mm 1
6 31220-A10-000 Cable, Manual Choke 1
7 31215-A10-000    Cable, Throttle 1
8 51120-A01-000 Suport, Rear Mirror(L) 8mm正牙/LB-YV367 1
9 52105-A03-000 Bottom Clamp, Handlebar 2

10 52110-A03-000 Top Clamp, Handlebar 2
11 P91700-08065-12G  Hex Washer Face Bolt M8*65 4
12 71320-A03-000 Support, Meter fender 1
13 72200-A03-100-BK Meter fender Black/ PP 1

18

19

6

5

1
2

2

3

4

7

9

11

10

10

11

12

13

14

15

16

16

17

8



14 63300-A10-000 Speedometer Ass'y 1
15 P91731-06012S Screw,Cross M6*12 1
16 51115-A03-000 Rear Mirror(pair) 1
17 93104-06014-08 Washer, Nylon 6.0x14x0.8t 1
18 31470-A03-010 Throttle 1
19 31210-A03-010 Parking Cable 1



F-10 BRAKE

Item Part No. Part Name Spec Q'ty
1 31360-A10-000 Caliper Ass'y ,Rear 來令片BC-820 1
2 31335-A03-000 Caliper Ass'y,Front Right   來令片BC-820   1
3 31336-A03-000 Caliper Ass'y,Front Left 來令片BC-820   1
4 31337-A03-000 Brake Pad , Disk Brake                               BC-820   3
5 31305-A12-000 Brake Disc,Front 2
6 P91710-08018-12G  Hex Washer Face Bolt M8x18 4
7 91831-A03-000 Bolt, Brake Disc BL 6
8 P91710-10032-14G Hex Washer Face Bolt M10x32 2

4

4

4

1

2

3

5
5

8

6

6
7

7



F-11 FUEL TANK

Item Part No. Part Name Spec Q'ty
1 12100-A03-001 Tank, Fuel   1
2 12150-A03-000 Cap Assembly, Fuel tank   1
3 12105-A03-000 Valve, Fuel 1
4 91760-06014-05G Hex. Socket Bolt M6x14 2
5 12310-A07-101 Tube, Fuel 5*9*290 1
6 12317-A01-111 Tube,Oil 4.5x8.5x190(KES-B122 F 1
7 12313-A10-000 Vacuum Tube,Fuel 4*8.5*280 1
8 97411-075-08 Clip 孔徑7.5~9.5 2
9 91700-06016-10G   Hex Washer Face Bolt M6x16 1

10 P93100-06524-16G  Washer , Plate 6.5*24*1.6 5
11 P91760-05028-04W Hex. Socket Bolt M5*P0.8*28L 3
12 12110-A03-000 Sponge 200*15*7t 2
13 12115-A03-000 Gauge,Fuel Tank 1
14 P91710-05010-08B Hex Washer Face Bolt M5x10 9
15 93300-0610-10 Spacer 6.2*10*10 1
16 12101-A03-000 Feul Cap, Carrier 1

5
25

25

2

18

18

11

3

4

12

13

14 14

18
9
10

7

10

10

18
10

10

15

16

17

14

1

14

8
8

19

20

21

22

6

23

24 23

24



17 93502-A03-001 Rubber Washer, Feul Cap 1
18 P91750-06020-10G Hex. Bolt,Flange, Washer M6x20 4
19 12200-A01-101 Tank, Oil 1
20 12205-A01-101 Cap, Oil Tank 1
21 12210-A01-000 Gauge, Oil Level 1
22 12215-A01-000 Oil Filter 1
23 97410-E01-000 Clip, Tube 8.8X0.8 2
24 91821-A01-000 Bolt, Hex Ladder(Short) M6*P1.0*15L(牙長11) 2
25 97411-085-06 Clip 孔徑8.5~10.6 2



F-12 FRONT WHEEL

Item Part No. Part Name Spec Q'ty
1 23100-A03-100 Fixed Bracket, Wheel Hub,Front      2
2 23100-A03-100-1 Fixed Bracket, Wheel Hub,Front      2
3 95100-6202LU      Bearing, Ball 2
4 95100-6004LLU Bearing, Ball 6004LLU 2
5 96100-284508 Seal, Oil  28x45x8  2
6 96100-203507  Seal, Oil  20x35x7 2
7 93325-A03-000 Spacer, Inner 16/20.6*24.6*20              2
8 93300-1520-10 Spacer, Outer 15*20*10  2
9 93300-2128-07 Spacer, Outer 21*28*7  2

10 24205-A03-000 Steel Wheel Rim,Front 10*5.5/PCD145 2
11 24190-A03-100 Tire Nut, Steel Rim 8
12 93100-14540-45G Washer, Plate 14.5x40x4.5 2
13 P92140-14-21G Cross Thread Nut M14 2
14 94000-03032 Cotter pin 3.2x32 2
15 24110-A03-040 Tire,Front (K546F)AT21*7-10 2
16 24106-A01-000 Valve, Tire, Steel Rim TR-412 2
17 93615-A01-000   Cap, Rubber PK-6142 2

10

15

1

647
3

5

11

16

12
13

17

14

8

9
2



F-13 REAR WHEEL

Item Part No. Part Name Spec Q'ty
1 23105-A03-000 Fixed Bracket, Rim, Rear 2
2 24206-A03-030 Steel Wheel Rim,Rear 9*8 / PCD110 2
3 24190-A03-100 Tire Nut, Steel Rim 8
4 P93100-18240-50G Washer , Plate 18.2*40*5 2
5 P92140-18-27G Cross Thread Nut M18 2
6 P94000-04046 Cotter pin 4*46 2
7 24115-A03-050   Tire,Rear (K547)AT20*11-9 2
8 24106-A01-000  Valve, Tire,Steel Rim TR-412 2
9 93615-A01-000  Cap, Rubber PK-6142 2

2

7

1

8

3 4
5 9

6



F-14 REAR AXLE ASS'Y

Item Part No. Part Name Spec Q'ty
1 23300-A10-000 Sprocket Ass'y(rear) 428-40T 1
2 23310-A10-000 Sprocket Holder, Driven 1
3 23305-A10-000   Sprocket 428-40T   1
4 71225-A10-000 Guard, Bottom, Chain 1
5 23312-A10-000 Washer 2
6 P92110-10-17C Hex. Acorm Nut M10xP1.25      4
7 23205-A10-000 Wheel Axle,Rear 1
8 96100-426208 Seal, Oil 42*62*8 2
9 95100-T6007ZZ Bearing 2

10 23215-A10-000 Rear Axle Bearing Carrier 1
11 93330-A10-000 Spacer,Rear Axle Bearing 1
12 91710-12028-17G Hex Washer Face Bolt M12x28 3
13 P91710-12032-17G Hex Washer Face Bolt M12*32 1
14 P92110-33-46G Hex. Acorn Nut 2
15 31355-A10-000 Rear Holder Disk 1
16 31350-A10-000 Disc Plate 1
17 91831-A10-000 Bolt, Brake Disc 4

24

25
26

23

F-14 � � � � � �

12

12

13

1617

18

19

20

20

21

1

2
3

4

5
6

7

8
9

10

11

9
8

14

15

22



18 71220-A01-000 Rear Brake Guard 1
19 23321-A01-010 Adjuster, Chain(M8) (M8X54) 1
20 91700-08012-12G Hex Washer Face Bolt M8x12 2
21 92130-08S-14G Nut, Insert Lock M8 1
22 23315-NP428H-120 Chain 附全目/電鍍 1
23 P93100-12025-50G Washer , Plate 12*25*5 1
24 71223-A10-000 Bracket, Chain Guard 1
25 71222-A03-001 Guard, Chain 含間隔管 1
26 91700-06032-10G Hex Washer Face Bolt M6x32 2



F-15 RADIATOR

Item Part No. Part Name Spec Q'ty
1 15230-A03-010    Radiator Assembly 1
2 71312-A03-000 Support,Radiator 1
3 91700-06016-10G Hex Washer Face Bolt M6x16 4
4 P91750-06025-10G Hex. Bolt,Flange, Washer M6X25 2
5 15233-A03-001 Hose A, Liquid 1
6 15233-A10-000 Hose , Liquid(Radiator-Cylind 1
7 15233-A10-010 Hose , Liquid (Radiator-Pump) 1
8 15229-A03-010 Pour Set 1
9 15232-A01-000 Cap, Radiator 1

10 97411-230-12    Clip 孔徑23~28 6
11 97411-106-08 Clip 孔徑10.6~13 2
12 92130-06S-10G     Nut, Insert Lock M6 2
13 91700-06012-10G Hex Washer Face Bolt M6x12 2
14 15107-A03-000  Hose, Aux Liquid Bottle 7*11*460 1
15 71310-A03-000 Aux.  Liquid Bottle Holder 1
16 15105-A03-000   Aux. Liquid Bottle PP材質 1
17 12205-A01-101  Cap, Oil Tank 1
18 15236-A03-000 Mesh, Radiator 1
19 91836-A01-001 含O形環 1
20 P91750-06014-10G  Hex. Bolt,Flange, Washer M6x14 3

1
4

9

5

2

13

14

7
10

10

6

10

8

10

10

11

11

17

16

18

3

3

20

19

15

320
12



F-16 BRAKE OIL TUBE

Item Part No. Part Name Spec Q'ty
1 31408-A03-101 Swing Arm,Footbrake 1
2 96200-138024    O-Ring 13.8*2.4 2
3 P91700-06057-10G Hex Washer Face Bolt M6x57 1
4 P93100-06524-16G  Washer , Plate 6.5*24*1.6 1
5 92130-06S-10G     Nut, Insert Lock M6 4
6 97211-A03-000    Return Spring 1
7 97210-A03-000 Spring, Braking Switch 1
8 P94005-07021 Pin 7x21 1
9 P93100-07013-10W Washer, Plain 7x13x1.0 1

10 94000-01620 Cotter pin 1.6x19 1
11 31406-A03-010 Hydraulic Pump,Footbrake 內徑12.7mm 1
12 31225-A03-010     Hose, Rear Disk Brake FL車用 1
13 31229-A03-121 Hose, Hand Brake 1
14 91830-A01-000 Bolt, Brake Hose 5
15 P93101-10515-12 Washer, Copper 10.5x15x1.2 10
16 91700-06025-10G Hex Washer Face Bolt M6x25 3
17 91700-06012-10G Hex Washer Face Bolt M6x12 1
18 83115-A03-010 Clip, Brake Hose     2
19 P91825-05016 Screw, Tapping    M5*16 2

18

19

19
18

12
15

14

11

1
15

14

15

14

15

14

17

16

8

56

15 14

13

910

3

2

4

7

2

5

16

5



F-17 FRONT/REAR FENDER

Item Part No. Part Name Spec Q'ty
1 72205-A03-100-BK Fender, Front Black 1
2 72210-A03-100-BK Fender, Rear Black 1
3 72250-A03-100 Cover Fender, Rear Black 1
4 72245-A03-1BK Cover Fender, Front 1
5 71305-A03-0VT-3 Seat 黑色/ACCESS 1
6 93611-A03-000 Rivet,Rubber 10
7 92210-A01-100 Nut, U shape M6 4
8 93104-06014-08 Washer, Nylon 6.0x14x0.8t 10
9 P91731-06015S  Screw,Cross M6x15 6

10 P91900-090025-12 Hex Washer Ladder Bolt M6*12.9*2.5 4
11 P91731-06018S Screw,Cross M6x18 4
12 P91825-04012    Philips Screw, Tapping 4x12 8
13 P93100-05514-10G Washer, Plain 5.5*14*1.0 4
14 93502-A01-000 Washer, Rubber 20x7x3t 4
15 92130-06S-10G   Nut, Insert Lock M6 4
16 72255-A07-100 Gear, Cover 1
17 93706-A03-000 Strap ALT-200M-B 2
18 83145-A12-000 Fixing Braket, Battery   1
19 P93100-06519-12W Washer, Plate  6.5x19x1.2                      2
20 92130-06S-10G   Nut, Insert Lock M6 2

18

20

191

2

4

3

5

6

6

6

9

11
7

11
6

10

6

10
7

127

12

6
6

10

9

9

12

12
13

13

14
15

14
15

14
15

14
15

7

8 8

8

8

8

8

8

8

11
16

12

9

8

9
8

11

9

17

17



F-18 FRONT/TAIL LIGHT

Item Part No. Part Name Spec Q'ty
1 62205-A03-000 Head Lamp Comp 1
2 62206-A03-000   Head Lamp Bracket,Upper 1
3 62206-A03-010 Head Lamp Bracket,Lower 1
4 P91750-05016-08G Hex. Bolt,Flange, Washer M5x16 4
5 P91825-05016    Screw, Tapping M5x16 8
6 62210-A01-000  Tail Light Comp T003-UNL 1
7 92130-06S-10G   Nut, Insert Lock M6 5
8 62220-A03-000    Singal Light, L. Front 1
9 62215-A03-000    Signal Light, R Front 1

10 62230-A03-000     Singal Light, L. Rear 1
11 62225-A03-000     Singal Light, R. Rear 1
12 62240-A01-000   Reflector, Rear PS50-R 2
13 P93100-06013-01W Washer, Plain 6x13x1.0 4
14 P92130-05N-10G Nut, Insert Lock M5 2
15 83117-A03-000 Bracket, Position Light 1
16 P91731-06015S Screw,Cross M6x15 1
17 92130-06S-10G Nut, Insert Lock M6 1
18 62250-A03-000 Position Light 1
19 P93100-05514-10G Washer, Plain 5.5*14*1.0 2

1
2

3
4

4

5
5

5

5
5

5
5

6

7
7

7

7

8

9

10

11

12

12

19
14

19
14

13

13

13

13

17
15

1618



F-19 ELECTRONICS

Item Part No. Part Name Spec Q'ty
1 63205-A07-000 Industrial Accumulator GTX9-BS 1
2 P91750-05016-08G Hex. Bolt,Flange, Washer M5x16 1
3 91700-06016-10G Hex Washer Face Bolt M6x16 2
4 63110-A03-000 Cable,Position Lamp 1
5 63100-A10-000 Main Wire Ass'y 1
6 61106-A10-000 Main Switch Ass'y 1
7 61107-A01-000  Clip, Main Switch 1
8 61115-A10-000   C.D.I Unit 1
9 61205-A03-001   Switch,Footbrake 1

10 61130-A01-100 Starter Relay 12V,30A 1
11 61145-A01-000 Horn 1
12 61150-A03-101 Blink Relay 40W 1
13 61109-A01-001 Ignition Coil 1
14 61120-A10-000 Rectifier & Regulator 1
15 93705-A01-000 Strap ALT-200M-B 15
16 91700-06012-10G  Hex Washer Face Bolt M6x12 1
17 91732-06012G    Screw,Cross M6X12 2
18 91740-05012G Bolt, Pan Phillips M5x12 2
19 61230-A03-000 Power Supplier-12V 12V/15A(TC-6613W) 1
20 61105-A10-000 Lock, Main Switch  1
21 61108-A03-000  Lock, Handle Bar 1
22 72105-A01-000 Tool Box 1
23 72117-A10-000 Owner manual SP50S 1
24 12110-A02-100 Sponge 15x30x150 1

20

21

22

19

110

12

9

5

23

4

6

7

11

13

14

8

15
16

17

18

3

24

2



F-20 WARNING DECAL

Item Part No. Part Name Spec Q'ty
1 72110-A03-030 Warning Sticker,Riding  85x120.5                   1
2 72110-A03-020   Warning Sticker, Tire Pressure 85x65   1
3 72110-A03-000 Warning Sticker,Chain Adjustme 70x50 1

.g dsf gfdhgfghfghgfrhg
.gdsfgfdhgfghfghg frhg
.gdsfgf dhg fghfghgfrhg

.gdsfgfdhgfghfghgfrhg

.gdsfgfdhgfghfghg frhg

.gdsfgfdhgfghfghg frhg
.gdsfgf dhgfghfghgfrhg

.gdsfgfdhgf ghfghgfrhg

2

1

3



F-21 FENDER STICKER

Item Part No. Part Name Spec Q'ty
1 72115-A10-000 Graphic Sticker SP50S 1

1

1

1

1

1

1

1



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
    /KOR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe7f6e521b5efa76840020005000440046002065876863ff0c5c065305542b66f49ad8768456fe50cf52068fa87387ff0c4ee575284e8e9ad88d2891cf76845370524d6253537030028be5002000500044004600206587686353ef4ee54f7f752800200020004100630072006f00620061007400204e0e002000520065006100640065007200200035002e00300020548c66f49ad87248672c62535f0030028fd94e9b8bbe7f6e89816c425d4c51655b574f533002>
    /CHT <FEFF4f7f752890194e9b8a2d5b9a5efa7acb76840020005000440046002065874ef65305542b8f039ad876845f7150cf89e367905ea6ff0c9069752865bc9ad854c18cea76845370524d521753703002005000440046002065874ef653ef4ee54f7f75280020004100630072006f0062006100740020548c002000520065006100640065007200200035002e0030002053ca66f465b07248672c4f86958b555f300290194e9b8a2d5b9a89816c425d4c51655b57578b3002>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [595.000 842.000]
>> setpagedevice


